Test Results | THERMORY® White Ash
Fire Rating - Roof Deck Fire Resistance
Fire Rating
Roof Deck
Fire Resistance TESTED
» Measured the surface spread of flame and the ability of
the roof covering material to resist fire penetration from the
exterior to the underside of a roof deck under the conditions
of exposure in THERMORY® White Ash.
RESULTS
» This ASTM E108 test showed THERMORY® 5/4 x 6
White Ash decking achieved a class “A” rating by not
having the flame spread past 6 feet after 10 minutes.
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LAB RAT R I E 8385 White Oak Avenue
[l" I Rancho Cucamonga, CA 91730
CERTIFICATION NSPE

S TING ECTION 909.483.0250 ph. | 909.483.0336 fx.

CLIENT: Thermory USA
1213 Wilmette Avenue, Suite 208
Wilmette, IL 60091

|Test Report Number : RJ8258F-1 | Date: October 25, 2021 |

SAMPLE ID: The client identified the following test material as:
Thermory Ash 5/4" x 6" standard decking.

SAMPLING DETAIL: Test Samples were submitted to the Laboratory directly by the client. No sampling or
sample preperation were observed by QA staff.

DATE OF RECEIPT: Samples were received at QA facilities on: October 12, 2021
TESTING PERIOD: Octaober 22, 2021
AUTHORIZATION: Testing was authorized by Jake Mingle for proposal 21DN0825-02

signed September 2, 2021

TEST REQUESTED: Evaluate the clients Roof Covering system in accordance to ASTM E 108-2017
Edition which outlines testing to be conducted using the procedures and methods
outlined in ASTM E 108-20 "Standard Test Methods for Fire Tests of Roof
Coverings" and CAN/ULC-S107-10 "Fire Tests of Roof Coverings".

TEST RESULTS: Test #1, and #2: The Thermory Ash 5/4" x 6" standard decking when installed at a
0:12 (flat) test slope and on a non-combustible surface has met the Class A Spread
of Flame requirements of ASTM E108-20.

Detailed test results are provided on the subsequent pages of this report.

Prepared By Signed for and on behalf of
QAI Laboratories, Inc.

Victor A Peinado Jason Friedrich P.E.
Senior Test Technician Engineering Manager

THIS REPORT IS THE CONFIDENTIAL PROPERTY OF THE CLIENT ADDRESSED. THE REPORT MAY ONLY BE REPRODUCED IN FULL.
PUBLICATION OF EXTRACTS FROM THIS REPORT IS NOT PERMITTED WITHOUT WRITTEN APPROVAL FROM QAIl. ANY LIABILITY ATTACHED
THERETO IS LIMITED TO THE FEE CHARGED FOR THE INDWVIDUAL PROJECT FILE REFERENCED. THE RESULTS OF THIS REPORT PERTAIN

ONLY TO THE SPECIFIC SAMPLE(S) EVALUATED.
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DETAILS OF THE TESTING

TEST SAMPLE DESCRIPTION

1.0 Description of Test Specimens

Tahle 1 outlines the Themory USA Roof Covering system evaluated by G4l Laboratories

COMPOMENT SUPPLIER CO NIV
Lo es M oisture Content; 8-12%
Framing Type / Species
Douglas FirNo.1
. Lowes JH Fesearch 1/4" Hardie-Backer Cement Board
Sheathing Type / Grade hardie backer used as non-combustible
nor-combustible SRESHIN,
Foof Covering Material 1/ Sent directly by the client to G4l
Grade: Labortones
Thermaory L SA
Themaorny Ash 554" x 5"
standard decking.

Table Mo, 1: Details of the Thermory USA Roof Covering Test Specimens.

DETAILS OF THE TESTING

20 Test SetUp and Procedure:

Storage of Assaembled Test Decks

All test deck assemblies were stored indoors at tem peratures not lower than B0F [18C) nor
higher than S0F (32C) for the period of time necessary to cure the assembly components prior
totesting. The test decks were stored in such @ mannor to assure that each deck was
sumounded by free circulating air.

A photograph of the assembled test deck is provided in Appendix B of this report.

WA DAL ORG
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Roof System and Deck Assembly Construction Details

Lumber Mominal 2" % 4" Douglas Fir, moisture content between 8-12%.

Deck: Morcombustible deck.

The 24" x 6'were fastened down with a 1/4" gap bebween each board on

BB top of the Morn-combustible deck parallel to test frame.

Test Procedure

Spread of Flame

Two Test decks were constructed in accordance with Section 6 of ASTM E108 with final
measurements of 40-inchwide by B-feet long and were individually mounted onto the test
chamber compliant with Section & of ASTM E108, CANAULC 5107 and UL 730, The 10-minute
Spread of Flame testwas runin accordance to Section 7 of ULYY0, Section 6.3 of CAN/ULT
5107 and Section 9 of ASTW E108 on the roof deck assembhy's exposed roofing surface with
ohservations of lame-spread distance and other significant ohservations recorded on the
individual test data sheets in the Appendix A of this report.

2.1 Test Requirements
At no time during ar after the intermittent lame, spread of flame or burning brand tests shall:

1 Any portion of the roof cov ering raterial be blown or fall off the test deck in the form of
flaming or glowing brands that continue to glow after reaching the floor, or

2 The roof deck be exposed, or

3 Portions of the roof deck fall away in the form of particles that continue to glowe after reaching
the chamberfloor.

4 A no time during the Class A intermittent flarme or burning brand tests shall there be
sustained flaming of the underside of the test assembly deck.

5 At the conclusion of the spread of flarme tests, the flaming shall not have spread beyond B
feet for Class A,

B There shall hav e been no significant lateral spread of lame from the path directly exposed to

the test flame during spread of flarme tests.

WA DAL ORG
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3.0 Test Results

Client File:RJ8258F-1 Thermory USA ASTM E108- 102221

Test Results
Pane: 4 of 7
Date: 11/4/2021

The following sumrrarizes testing conducted by QA during testing of the Thermary USA Therrnory Ash 54" % B" standard decking.
Foof Covering when tested to ASTh E 105-20.

Client Hame: Thermory USS ICriteria: ASTM E 108 Framing Type § Species Dougle Fir Mol
Job Mo RJS255F-1 Criteria Wersion: 2017 Edition Sheathing Type/ Grade nan-c ombustible
Tezt Method: ASTh E 106 Underlayment 1: Grade § Type: Mty
Wemsion ! Publication of Method: 20 Underlayment2: Grade § Type: MG
System Type Covering Joint Compound? Mk
Test Slope 1z (flat) Insulation Type ! Grade M
Thermaory 2 h S < 6"

Test Degree i Foof Covering bdaterial 1/ Grade: standard decking.
Burning Brand Mo [Thickness 1in
Intermittant F lame Mo
Spread of Flame Y es
R oofing Class A

Sarrple 1D Thermory Ash 5/4" £ 6" standard decking.

Test C onditions Class A Requirement Average Recorded
Wind Speed (fumin) 1012 — 1100 fefrmin 1083 (ftfmin)
Flame Temperature (*F) 1400 £ 50 (°F) 1382 (°F)

Conclusion:

The Thermory Ash 5/4"x B" standard decking system when installed at a 0:12 {flat) test slope and on non-comhbustible
suface has met the Class & Spread of Flame requirements of ASTWM E108-20.

Spread of Flame Test

Test Ignition Maximum Lateral el dltlo:eg aali
Test Date T a———— Time Spread of Spread of T Result:
Y] iMmss) | Flamert) | Flameitt) {e“;]" RH (%)
10/22 /2021 1 01:08 15 0 58 72 Pass
1022 /2021 01:15 .5 0 58 72 Pass
WA AL ORG
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Appendix A: Spread of Flame-Test Specimen #1
Client Mame: Thermory USA |Criteria: ASTh E 105 Framing Type f Species Douglas Fir Mo
Job Mo RJZZ255F-1 Criteria Wersion: 2017 Edition Sheathing Type f Grade non-combustible
Test Method: ASTH E 108 Underlayment 1. Grade 5 Type: [y L
Publication of 20 Underlayment 2 Grade § Type: e,
System Type Roof Covering LInirt Compound? M
Test Slope 0:12 (flat) Insulation Type / Grade TiA,
Thermory Ash S’ xE"
Test Degree u Roof Covering Material 174 Grade: standard decking.
Burning Brand Mo Thick ness 1in
Intermittant Flame  |Mo Test Temperature (°F) 58
Spread of Flame  |Tes Test Humidity (%) 72
R oofing Class 2 Test Date 1072272021
Sample k: I W & o ki Spread of Fla en #l
Thermory USA Thermory Ash 5/4" x 6” standard
Time Time decking. Spread of Flame - Specimen #1
# of Feet Half Foot g-=p P
{mm : s8) {mm : 58} . S —
1 01:20 15 02:11 55 o
2 03:37 25 05:40
3 35 20 HHEEHHE AP
4 4.5 ] -
=
5 55 g 15 S g conBNRRR VN ¥ N7V
6 65 B - o8119
Fi 75 £ 0 40T E NN ENE NSNS NN EEA N
8
0.5 g e e
00 §—— T T ek T T — T |
00:00 01:00 02:00 03:00 04:00 05:00 06:00 0700 08:00 09:00 10:00
Time [Minutas Seconds)
Test Duration (Minutes: Seconds) 10:00 Flame Front Recession (ft) 0
Time of Ignition (Minutes:S econds) 01:08 Lateral Flame Spread (ft) 0
Maximum Spread of Flame (ft) 25 Flame Spread Distance at Test End (ft) 25
Time at Maximum Spread of Flame (ft) 05:40 Test Resultfor Class A Pass

Equipment Functional
Asset Mumber Description Range Calibration Date  |Calibration Due Date

RPD241 Stop Watch MR B/30/2021 &f30/2022
RFODDS Anemometer 30 FPI to 5000 FPM +14/- 2/26/2021 2/26/2022
TUUR124 Digitial Thermometer -328°F - 2498°F B/30/2021 &f30/2022
RPOOTZ Calibrated Tape Measure [-25 Feet qQf3,2071 9/3/2022
RPON3AE Temperature and Humidity Data Logger | -4°Fto 158°F +/~0L8°F / 60 6/30/2021 &/30,2022
REDD33 Digital Angle Gauge 0 toa0” 5/15/2021 51542022
RFOD31 UL730 Test Charmber ASPER UL7AD 1042272021 Per LSE

Wil DA DRG
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Appendix A&: Spread of Flame-Test Specimen #2
Client Mame: Thermary USa |Criteria: ASTM E 103 Framing Type f Species Douglas Fir Mo
ob Mo RJB255F-1 Criteria Wersion: 2017 Edition Sheathing Type F Grade non combustible
Test Method: ASTM E 102 Underlayment 1: Grade [ Type: Wi
Publication of 20 Underlayment 2: Grade ! Twpe: MR,
Syatem Type Roof Covering Joint Compound? WA
Test Slope 012 (flab Insulation Type s Grade BIA,
Thermory &sh 574 «B"
Test Degree [u] Roof Covering Material 1/ Grade: standard decking.
Burning Brand Mo Thidiness 1in
Intermittant Flame  |Ma Test Temperature (°F) 58
Spread of Flame  |Wes Test Humidiby (%) 72
Roofing Class A Test Date 102272021
Sample Id; | iy LIS 1 Ash 5/4' standard Drea i1} pecimen H2
Thermory USA Thermorny Ash §/4" w6” standard
4 of Feet Time Half Foot Time decking. Spread of Flame - Specimen #2
{mm : s5) {mm : s5) I ——
1 01:45 1.5 02:15 55 S
2 03:03 25 05:23
3 3.5 e N ENENEEEEEEEE}
4 45 o
5 55 Y15 =30 Ty RO
5] 6.5 = RT=0.7855
7 7.5 A 10 e e e e
2
05 = N RPN 00, OO A T g 0
0.0 1 T A £ I B B N R
0000 0100 0200 03:00 04200 0500 06200 OF 00 03:00 059200 1000
Timea [Minutas:Saconds]
Test Duration (Minutes:S econds) 10:00 Flame Front Recession (ft) 0
Time of Ignition (Minutes:S econds) 01:15 Lateral Flame Spread (ft) 0
Maximum Spread of Flame (ft) 25 Flame Spread Distance at Test End (ft) 2.5
Time at Maximum Spread of Flame (ft) 05:23 Test Result for Class A Pass
Equipment Functional
Asset Number Diescription Range Calibration Date  |Calibration Due Date
RPO241 Stop Watch NS A &/30/2021 5/30/2022
RFEOO0OS Anemometer 30 FRA to 5000 FPR +14)- 22642021 2/26/2022
TURL24 Digitial Thermometer -328°F - 2498°F &/30/2021 6/30/2022
REOOT2 Calibrated Tape Measure M-25 Feet 9/3/2021 9/3/2022
RPOD3E Temperature and Humidity Data Logger | -4°F to 158°F +/-0.8°F [ 6D &/30/2021 6/30/2022
REOD3Y Digital Angle Gauge 0" to90n” 541542021 5/15/2022
RFO031 U790 Test Charmber £5PERUL7A0 104222021 Per USE

Wity 04l ORG
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Appendix B: Photographs

Photograph 1: First Sbread of flame test Specimen prior to test.

Photograph 2: FirstSpread of flame, post test.
**2<<END OF REPORT>>>**

WY QALORG
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